



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17154

No. T5/922/2021-22/RNK-TVPM

Date: 14.09.2023

Ref:- Your request letter No.CNP/09-2023 dtd.14.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: CYBER DOME PROJECT - CHANAKYA NIRMAN

Amount:1416/-	Invoice No. 4111	Invoice Date: 14.09.2023
---------------	------------------	--------------------------

To Ammu. G

Project

Manager,Chanakya Nirman Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1FS1	M ₃₀	26.08.2023	660	29.33
1FS2	M ₃₀	26.08.2023	580	25.78
1FS3	M ₃₀	26.08.2023	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17155

No. T5/922/2021-22/RNK-TVPM

Date: 14.09.2023

Ref:- Your request letter No.CNP/09-2023 dtd.14.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: CYBER DOME PROJECT - CHANAKYA NIRMAN

Amount:1416/-	Invoice No. 4111	Invoice Date: 14.09.2023
---------------	------------------	--------------------------

To Ammu. G

Project

Manager,Chanakya Nirman Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
GFS1	M ₃₀	31.07.2023	700	31.11
GFS2	M ₃₀	31.07.2023	750	33.33
GFS3	M ₃₀	31.07.2023	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17156

No. T5/922/2021-22/RNK-TVPM

Date: 14.09.2023

Ref:- Your request letter No.KRFB/556/2023-APE(CIVIL) dtd.26.07.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Development of Smart roads and underground ducting including utility shifting of water supply and power lines in ABD area(Planter box Raft).

Amount:1416/-

Invoice No. 4112

Invoice Date: 14.09.2023

To Ammu. G

Project

Manager, Chanakya Nirman Private Limited.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	29.06.2022	720	32.00
2	M ₂₀	29.06.2022	700	31.11
3	M ₂₀	29.06.2022	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer